
ig 

  

EasySystem Box Unit 

22; 67

46; 70

44; 45

55; 56; 71

5250

26

21

16

15 1413

12

11 6

10

A
24

25

48

9

23

19

41; 612; 60

3

17

18

63; 72; 7320; 47

8

43

28

1

40

27

4 7

9

31

32

33

34

A

54

49

53

77

79

7676 75 78

 

  



I   

 
 

 

EasySystem Box Unit ADV 

 

Item Description Part No. Order No.** 

 EASY 1B Powder Coating Unit  - complete 002433 002433 

 EASY 2B Powder Coating Unit  - complete 002434 002434 

1 Trolley (without fittings) 375560 375560 
2 Axle 375608 375608 
3 Clamping element -ø 30 mm -complete 376183 376183 
4 Hand rail 375640 375640 
6 EasyTronic Control Unit -complete 375900 375900 
7 Shelf 375616 375616 
8 Powder gun /hose holder 382060 375705 
9 Fluidizing air unit 375683 375683 
10 EasyFlow Injector  (see pages 40-41) 377740 377740 
11 EasySelect Manual Powder Gun - complete 380300 380300 
12 Mains cable    

 Easy 1B 378771 382507 
 Easy 2B 375233 382558 

13 Conveying air assembly (including quick-release connector) 378747 378747 
14 Supplementary air assembly (including quick-release connector) 378739 378739 
15 Fluidizing tube assembly, 8mm (including quick-release connector) 378763 378763 
16 Fluidizing tube assembly, 6mm (including screw coupling) 378755 378755 
17 Vibrating table 375578 375578 
18 Fixing band 375586 375586 
19 Spacing disk 375624 375624 
20 Vibrator 110 V 380008 380008 
21 Vibrator cable 375225 375225 
22 Swivel ring 375659 375659 
23 Swivel arm 375667 375667 
24 Guide sleeve 375675 375675 
25 Fluidizing/Suction Unit 362425 362425 
26 Double arm (for 2 gun version) 375691 375691 
27 Shakeproof screw M8x16 mm 261793 261793 
28 Grounding cable  - complete 301140 301140 
31 Pressure adjusting valve -1/4"-0-4 bar 262358 262358 
32 Panel nut -M30 x 1.5 mm 201170 106496 
33 Pressure gauge connection -1/8"-ø 8 mm 262374 262374 
34 Pressure gauge -1/8"-0-6 bar 262366 262366 
40 Rubber wheel -ø 200 mm 260592 260592 
41 Swivel wheel -ø 50 mm 260606 260606 
43 Cable bushing ø 8 mm 260622 260622 
44 Plastic clip PKS 21 260630 260630 
45 Grounding spring 260924 260924 
46 Rubber bush -ø 20 x 25 mm 246000 246000 
47 Connecting socket -4 pin 206466 114177 
48 Counter nut -ø M 50 x 1.5 mm 260657 260657 
49 Elbow joint -1/4"x ø 6 mm 203041 203041 
52 Fluidizing air connection    
53 Y-Connection (for 2 gun version) 244937 244937 
54 Double nipple D08-d08 (for 2 gun version) 257745 257745 
55 CLIC hose clamp -ø 31.2-35.5 mm 258458 258458 
56 CLIC hose clamp -ø 24.6-27.8 mm 261750 261750 
60 Locking ring -A-25 237094 112189 
61 Shakeproof screw -M10 x 20 mm 260584 260584 
63 Shakeproof screw -M6 x 20 261840 261840 
67 Screw -M8 x 10 mm -plastic 220337 220337 
70 Hex shakeproof nut -M6 244430 244430 
71 Clic-rail 245750 246980 
72 Spring washer -M6 205117 205117 
73 Washer -ø 6.4 x 12.5 x 1.6 mm 216020 216020 
75 Air connection adapter 1/4"-1/4"-single 261700 261700 
76 Air connection ring ø 8 mm -1/4"-single 261718 261718 
77 Air connection adapter 1/4"-single 261742 261742 
78 Tubing, black, antistatic, 8mm OD, 6mm ID (supplementary air) 103756* 118057* 
79 Gasket 225487 114507 

**  Please use the “Order No.” column when placing orders
 *  Indicate length  required


